

POSCO

Mill Test Certificate/검사증명서

Certificate No./증명서번호 : 160626-FK01FN-0001A1-0001
 Date of Issue/발행일자 : Jul. 07, 2016

Order No./계약번호 : 01S2253101

PO No./주문번호 : 01S2258101

Supplier : /주문자

Commodity : TITANIUM CR COIL /품명

Customer : /고객사

Spec & Type : ASTM-B265 GRADE2 /규격

Surface Finish /표면마무리 : Dull

6230.1.1-5

Size/치수 (mm)	Product No./제품번호	Quantity/수량	Weight/중량 (kg)	Heat No./재질번호	Product Name/제품명	Tensile Test/인장시험 TS 0.2% (%) TS (%) EL (%)	Hardness/경도 HV	Barrel Test/굽곡	Division	Chemical Composition/화학성분 C (%) S (%) Mn (%) P (%) S (%) Ti (%) H (ppm) N (ppm) O (ppm) Fe (%)
0.63x1040x6	DDQD288	1	6.908 (kg)	SK01883	T	374 437 28	188.6	Good	L	0.0030 0.010 0.046 0.0100 0.0100 Balance 93.6 49.8 30 1220 0.050
*** Sub Total (010) ***		1	6.908 (kg)							
*** Grade Total ***		1	6.908 (kg)							
*** Grand Total ***		1	6.908 (kg)							

* Position - T : Top, M : Middle, B : Bottom
 * Tensile Test - Direction : Transversal Gauge Length : Super(Rectangular)
 * YP Method : 0.2% off-set
 * Bend Test - Direction : Transversal, Angle : 180°
 * Division - L : Ladle Analysis, P : Products Analysis

We hereby certify that the material herein has been made in accordance with the order and above specification.

본 검사증명서 (원번호) 시 시문서 및 (제조) 규격(제231조)에 부합하도록 제작할 수 있습니다.

Surveyor To:

H.J. Yoo



POSCO

Poosang Works, 8262, Daejeon-ro, Nam-gu, Pohang-si, Gyeongsangbuk-do, 37877, Korea

Page : 1/2

Chief of Material Testing Section

Phone No. 709